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CERTIFICADO DE INSPECCION 3.1 20046239 1/5
(EN 10204 3.1:2004-1SO 1 0474 3.1:2013) Date / Dia: October 27, 2020
Customer / Cliente: PLESA ANAHUAC Y CIAS. SA. DEC.V. Customer's Order Item / Orden Cliente - ftem: Tustomers Reference / Ref. del Cliente: | Manufacturer’s Works Order N° / Confirmacion de Venta:
29636 [TEM 2 N/A 280587/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Stee! Grade / Grado de acero: Ends / Extremos:
API SL ED46 B/X42-1.245/1.290 PSL1 PLAIN END
LISO CORTE RECTO
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 451 Pcs/pz Nominal Weight / Peso Nominak
1.90 X 0.145 INCH 040 19.70/ 2130 FT 9,556.398 FT 25,948.543 LB 272 LB/FT
483X 37 MM 6.00/6.50 MTS 2.912.790 MTS 11,770.000 KG 4.06 KG/M
[ : TENSILE TEST / ENSAYO DE TENSION , |
Specimen condition Specimen dimensions Test Y.S. UTS. Y.5/U.T.S| Elongation / Alargamiento
Heat N® | Sample N° | Condicion de la probeta Dimensiones de la probeta temp Eal(5% Req.
Colada N°| Muestra N° | Ls Sc |Type| On Size Area Temp. | Min; — Min: — Req. Max. Obt.
Tipo Tamano Seccion | ensayo | Max: — Max: — =
mm mm2 € MPa MPa %
2870 3446678 B AM Ss L 1238x3.66 459 RT 463 582 0.80 275
28727 3446680 B ANM Ss i 243x 356 449 RT 455 574 079 278
28727 3446681 B AM Ss it 1249x 3.66 463 RT 455 566 0.80 264
62089 3446052 B AM S5 L 1291x36 474 RT 437 559 078 254
AM: As manufactured / Segin proceso de fabricacion Max: Maximum / Maximo Req. Max: Required maximum / Maximo requerido Ss: Strip specimen / Muestra rectangular
B: Body / Cuerpo Min: Minimum / Minimo Req: Required / Requerido U.T.S: Ultimate tensile strength / Resistencia
L: Longitudinal / Longitudinal Obt: Obtained / Obtenido RT: Room temperature / Temnperatura ambiente Y.S: Yield strength / Fluencia
Ls: Location of sample / Ubicacién de la muestra Ori: Orientation / Orientacion Sc: Specimen condition / Condidén de fa probeta
& certificate 5 mued by a computenzed system and it 5 alid with electionic sigrature. On the onginal certificate the rade-mark green colored Toie certFicado sc emite mediante sistema computarizado y es validado ZonTirma eleciranica. Bl certficado oniginal posee impreso ¢l logo
“Tenatis” is stamped. In caze the owner of the original certrficate would release a copy of it, he must attest its conformity 1o the original one taking Tenasis color verde. En caso de que el paseedor def certificado entreque Una copia, debers garantizar la conformidad conel original haciéndose
upen himself the resporuibility for any unlawiul or not allowed we. Any heration andior fatsification will be subjected ta the law respansable por cualquier usoilegal o indebido. Cualquier alteracién yfo falsificacion estard sujeta a laley.
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Date / Dia: October 27, 2020

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1
(EN 10204 3.1:2004-ISO 10474 3.1:2013)

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer's Order ltem / Orden Chente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
29636 ITEM 2 N/A 280587/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIFE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46 B/X42-1245/1.290 PSL1 PLAIN END
LISO CORTE RECTO
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 451 Pcs/pz Nominal Weight / Peso Nominak:
1.90 X 0.145 INCH 040 1970/ 2130 FT 9556398 FT 25,948.543 LB 272 LB/FT
483X 37 MM 6.00/6.50 MTS 2912790 MTS 11,770.000 KG 4.06 KG/M
B CHEMICAL COMPOSITION / COMPOSICION QUIMICA
Compasition % / Composicién %
X100 X 1000 X 10000
& Cr [ Cu| M| Mo| S Co v Al T P Sn Ni ! No | Sb | As | Pb | Ca Bi B Mg | W Zr N
T M S g gomry g ws ) (R S (S S NS T A i M B B R R e =
Min - - - - — - - - - - = - - - - - - - - - - - - - -
Heat N* | Sample N° [P Max - — - - — - - - - - = - - — - — - — — — — — - - —
Colada N° | Muestra N° Min - - - - = — = = = = = = - = - — - - - - - - - - -
28727 - H 16 % 14 108 3 23 7 28 17 2) 12 7 43 1 3 2 5 1 10 20 I [ 20 10 86
28727 3446678 P 16 b7 14 110 4 23 oF 30 18 2 12 7 41 15 3 28 S 1 7 13 1 2 20 10 86
28727 3446650 P 16 7 14 110 4 2 5 29 7 2 7 7 41 17 V., 2 5 - 7 10 2l 2 20 10 88
287257 3446681 P 16 7 14 110 3 23 5 29 19 2 11 7 42 24 2 2 3 = 8 8 1 2 20 10 86
28727 3446632 P 16 i 14 110 3 22, M 29 18 2 2 7 41 21 2 2 5 =3 8 11 1 2 20 10 86
28727 3447001 P 16 7 14 Bti ] 4 23 $ 30 18 2 11 7 39 3 2 2 5 1 9 i3 1 3 20 10 88
28727 3HO02 P 16 7 14 108 4 23 5 30 20 3 11 7 38 831 3 2 5 1 10 15 1 3 20 10 &
Q089 - 154 15 8 12 105 7 24 7 35 22 3 9 9 42 1 3 2 5 1 11 20 1 6 20 20 50
62089 3446052 P 15 8 13 107 2! 24 5 35 30 3 s 8 38 16 1 2 s |t 10 14 1 2 20 10 0
62039 3446053 P 15 8 14 107 2] 24 S L) 30 3 10 9 40 1 2 2 5 1 3 11 1. 3! 20 10 80

H: Heat / Colada Max: Maximum / Maximo Min: Minimum / Minimo P: Product / Producto

! cate & mued by & compuLerzed system and it & valid with electronic
“Tenaris* is stamped. In caze the owner of the oniginal cartificate would release

sgrature. On the ongmal Cerilicate the trade-mark green colored
-Eﬂaﬁiaﬁii.u%ﬁ&auﬁ%ﬁﬂxsg

wper: himself the resporeibility for any unlawhut or not sllowed wee, Ary alteration andlor falsification will be subjected 10 the law.

Tote cerfificado se emite mediante sistema computanzedo y es vafidade con fir

responsable por cualquier uso ilegal o indebido. Cuaiquier alteracidn yio falsificac

Tenaris color verde. En caso de que el poseedor del certificado entregue una copia,

s slectrdnica. El certificado onginal posee impreso el loga
deberé garantizar la conformidad con ef original haciéndose
i6n estard sujeta a la ley.
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—memou—u—oz omxl_l_m—o>.ﬂm W.A Number / Niinero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 20046239 3/5
(EN 10204 3.1:2004-I1SO 10474 3. 1:2013) Dare / Dia: October 27, 2020
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confimmacion de Venta:
29636 ITEM 2 N/A 280587/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED46 B/X42-1245/1.290 PSL1 PLAIN END
LISO CORTE RECTO
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 451 Pcs/pz Nominal Weight / Peso Nominal:
1.90 X 0.145 INCH 040 19.70/2130FT 9,556.398 FT 25,948.543 LB 272 LB/FT
483 X 37 MM 600/ 6.50 MTS 2912790 MTS 11,770.000 KG 406 KG/M
ﬁ ) ‘ SUPERFICIAL HARDNESS / DUREZA SUPERFICIAL = eiee ‘ : , _
#\Immﬁ N° | Sample N° External / Externa Heat N* | Sample N° External / Externa
Colada N° | Muestra N° | Ls Sc Scale / Escala: HBW Colada N° | Muestra N° | Ls Sc Scale / Escala: HBW
Req. Min: — Reg. Max - Req. Min: — Req. Max —
28727 3446678 B AM 157 287Z 3446631 B AM 164
28727 3446650 B AM 166 62085 3446052 B AM 14
_ﬂz__“ As manufactured / Segln proceso de fabricacion B: Bady / Cuerpo Ls- Location of sample / Ubicacidn de la muestra Sc: Specimen condition / Condicion de la probeta \_
| ~ BENDING / DOBLEZ , j
Standard / Norma: Standard / Norma: Standard / Norma:
Heat N° | Sample N° [Zone | Ls Sc Resuft Heat N° | Sample N° |Zore| Ls Sc Result Heat N* | Sample N° |Zone| Ls Sc Result
Colada N° | Muestra N° | Zona Resuftado Colada N° | Muestra N° | Zona Resultado Colada N* | Muestra N° | Zona Resultado
287257 3446633 El B AM Good / Bueno 28727 3446990 E1 B AM Good / Busno 62089 3446055 El B AM Good / Bueno
2877 3446684 El B AM Good / Bueno 62089 3446054 El B AM Good / Bueno
AM: As manufactured / Segan proceso de fabricacion E1/ E2: Ends of Sampling / Extremos de Muestra Sc: Specimen condition / Condidén de la probeta
B: Body / Cuerpo Ls: Location of sample / Ubicacion de |a muestra

Certiicate & mued by  computenzed system and i o vakd i elecironic Agrature. On the angial certticate the trade-mark green colored mﬂnnnnﬁnmuomnuam»n:ﬁ&m:ﬁm_&namaoav:»mzmmuo,__nmiimno83:5& n_mn,ma:m&.m_nnn:a_nmaoo:@mum_voﬂo,ﬂvﬁon:owo
*Tenars® & stamped. In case the owner of the origingl certificate would release & copy of it, he must attest ts conformity 1o the original one taking Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, deberd garantizar 13 conformidad con & original haciéndose
upan himself the rezporsibility for any uniawful or not allewed 1ze. Any slteration andfor faisificstian will be subjected 1o the law. resporsable por cualquier uso legal o indebido. Cuaiquier alteracion yho falsificacion estard sujeta ala ley.
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CERTIFICADO DE INSPECCION 3.1 20046239 4/5 ]
(EN 10204 3.1:2004-ISO 10474 3.1:20 13) Date / Dia: October 27, 2020
Customer / Clente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Item / Orden Cliente - ftem: Customer’s Reference / Ref. del Cliente: | Manufacturer’s Works Order N° / Confirmacion de Venta:
29636 ITEM 2 N/A 280587/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl 5L ED46 B/X42-1.245/1.290 PSL1 PLAIN END
LISO CORTE RECTO
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 451 Pcs/pz Nominal Weight / Peso Nominal:
1.90 X 0.145 INCH 040 1970/ 2130FT 9,556.398 FT 25,948.543 LB 272 LB/IFT
483X 37 MM 6.00/ 650 MTS 2912790 MTS 11,770.000 KG 4.06 KG/M
ﬁ HYDROSTATIC TEST / PRUEBA HIDRAULICA _
Pressure / Presion Time / Tiempo Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
mpa 2048 3 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Information
Informacién Suplementaria

Supplementary Information
Informacion Suplementaria

MELTED AND MANUFACTURED BY TENARIS SIDERCA - ARGENTINA STANDARDS:

ACIER AGE PROCESS: EDITION OF REGULATION: API SL46° EDITION 2018

STEEL MAKING PROCESS: E.A F/L.F. AND CONTINUQUS CASTING - FULL ALUMENTUM KILLED AND FINE GRAIN EDITION OF REGULATION: ASTM AS3A S3M 2018

PRACTICE EDITION OF REGULATION: ASTM A106/A I106M REV. A-2019

THE LF PRACTICE INCLUDES ARGONRINSE AND A FINAL INJECTION OF PURE CALCIUM OR. CALCIUM SILICIDE EDITION OF REGULATION: ASME SA 53/2019

WIRE FOR MICROINCLUSION SHAPFE CONTROL EDITION OF REGULATION: ASME 84 106/2019

MATERIAL FREE FROM MERCURY CONTAMINATION EDITION OF REGULATION: NACE MR 01752015180 15156-2: 2015
ROLLINGPROCESS: HEAT TREATMENT PROCESS: ASROLLED

MANUFACTURDNG PROCESS: SEAMLESS HOTROLLED PIPE NON DESTRUCTIVE TEST (N.D.T.): SATISFACTORY

CONTROLS: INSPECTION METHOD: E ML LONG. {EXT.) NOTCH 12.5% FULL LENGHT
VISUAL AND DIMENSIONAL INSPECTION: SATISFACTORY WALL THICKNESS MONITORING: UT. LONGITUDINAL PATH: SATISFACTORY
MATERIAL CONDITIONS: THIS FRODUCT WAS CUT IN TWO LENGTHS. THE MECHANICAL TEST WERE PERFORMED IN THE PRIMARY QUANTITY
NOTREPAIRED BY WELDING TAMSA REF: 628117

MATERIAL ACCORDING TO NACE MR-01-75 LATEST EDITION o |

Tha certiicate & meued by 8 computenzed sysiem and it & vabd wilh electronic sigrature. On the ongmnal Certlicate the trade-mark green colored Eote certicado se emite medhariie sistema computanizado y es validado con Firma eleciénica. B certificado original pocee impreso el logo

“Tenars* 5 stamped. I case the owner of the oniginal certificate would releaze a copy of it, he must attest its conformity to the onginal ane taking Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, deberd garantizar la conformidad con i original haciéndose
upon himself the resporsibility for sny unlawul or not allowed Lze. Any altecation andfor falsification will be subjected to the law. responsable por cualquier uso ilegal o indebido. Cualquier alte racion yio falsificacion estard sujeta a fa ley.




Tenaris
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CERTIFICADO DE INSPECCION 3.1

(EN 10204 3.1:2004-ISO 10474 3. 1:2013)

Number / Nimero:

20046239

Page / Pagina:

5/5

Date / Dia: October 27, 2020

Customer 7 Cliente: PLESA ANAHUAC Y CIAS. S.A DEC.V.

Tustomer’s Order item / Orden Cliente - (tem:

Customer's Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacién de Venta:

29636 ITEM 2 N/A 280587/02
Manufacturing Process / Proceso de Manufactura: Prodict Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED46 B/X42-1245M1.290 PSL1 PLAIN END

LISO CORTE RECTO

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 451 Pcs/pz Nominal Weight / Peso Nominal:
1.90 X 0.145 INCH 040 1970/ 2130 FT 9556398 FT 25,948.543 LB 272 LB/FT
483X 37 MM 6.00/ 6.50 MTS 2912790 MTS 11,770.000 KG 4.06 KG/M

This i to certify that the product described here has been anufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of arigin nor may it be used as a dedaration of origin.

acuerdo a los requisitos

Por ol presente certiiicamos que el matenial aqui descrito ha sido Tabricado, muestreado, efsayado e inspeccionado de
de su orden de compra. Este certificado no es. ni puede ser usado, como una dedaracién de ongen.

=

CUSIOMER . THIRD PARTY

TENARIS QUALITY DE

PARTMENT SIGNATURE

INSPECTION COMPANY
COMPARTA DE INSPECCION

Company Name: N/A
Employee Name: N/A

QUALITY CERTIFICATION DEFT.
DEPTO. DE CERTIFICACION DE CALIDAD

Martha Isabel Alfonseca Chora

i

Iy d . \H A
Ygi 447

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Angel César Alemdn Gil

Cartiicate & 0ed by 8 compUlErzad 2ystem and i i valid With electronic gRaturE. T e onginal certiticate the trage-mark green colored
*Tenars® o stamped. rgﬁi&?ﬁﬁinn«.?ﬁiarﬁn-a&ﬂIgiﬁnn§33?%§95
upon himself the resporaibifity for any unlawhul or not allowed e Any alteration andor fabification will be subjected 1o the law.

Ete certificado ¢ emite mediante sistema computarizado y es ~aidado conTirma electronica. El certificado oniginal posee impreso ellogo
Tenaris color verde. En caso de que el paseedor del certificado entregue una copia, deberd garantizar la conformidad cor el original haciéndose
responsable por cualquier uso ilegal © indebido. Cuaiquier alteracion yio falsificacién estard sujeta ala ley.




